
Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Schaltschrank außen G 4 X smart RAL7035 Artikelnummer 00252527 

Control box exterior G 4 X smart RAL7035 part number 00252527 

 

 

00292852

00041141

00041127

00252532

00292853

00022066 X4

20427200 X2
00008518 X6

20426610 X3

00022064 S7

00022064 Y1

00206739 S8

G-Series Spare Parts List

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Schaltschrank außen G 4 X smart RAL7035 Artikelnummer 00252527 

Control box exterior G 4 X smart RAL7035 part number 00252527 

 

 

 

 

00284221

00002129 X1

20428607

00104568

20428604 X7

0025252800023495
00292852

00252532

00470093

2

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Schalterblende komplett G 4 X smart Artikelnummer 00284221 
Switch panel complete G 4 X smart part number 00284221 

 

  

00053886

00053879

00053886

00053886

00053834

00053834

00053834

00053836

00053836

00053836

00053881

00053881

00053835

00281069

20455200 Q1

00058097

00058097
00053839 S3

00053842

00053830

00053874 H300053875 H2

00053843

00053876 S2

00053876 S2

00053831

00053832 S1 / H1 

00053835

3

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Schaltschrank innen G 4 X smart RAL7035 Artikelnummer 00252527 

Control box interior G 4 X smart RAL7035 part number 00252527 

 

 

 
 

00233771 F2

00042602 Q2

0021401

0021401

00261376 T1

00042600 Q3

00042599 Q6

00042601 Q4

00023495 00281074

00042602 Q5

00284221

00002129 X100104568

20428607 X7

20428604

00252528

00084225 K50008529300084223 K400084223 K3
00084226

00085293 K1

20452751 K6

00470093

3 4

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Luftarmatur kpl. Artikelnummer 00422464 

Air manifold cpl. part number 00422464 

 
 

00422464

20202100

00059196

00437945

00153014

00059196

00059196

00002427

00521257

00059196

00039371

20202002

00540579

20206603

5

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Mischrohr G 4 X Wechselflansch RAL2004 kpl.  

Mixing tube G 4 X with adaptable flange RAL2004 cpl.  

Art. Nr. / Qty. 

 

        1 2 3 4 4 3 5        
1 20100801   

 
 

 

 
2 00239699   
3 20207801   
4 20207805   
5 00249054   
6 20101010   
7 20101202   
8 20102901 20  
9 20207200 19  

10 00089326   
11 00168454   
12 20201100   
13 20201700   
14 20201650   
15 00280470   
16 20100900 18 6 
17 20102910 17 7 
18 00403195   
19 00130892   
20 00430946 16  

  

 

15 8 
   9 
   9 
   10 
    
    
    
  14  
  13  
  13  
  12  
    
    
  11  
    
3 M 8 x 35   
4 M 8 x 40   

19 385 U/min   
19 385 rpm   
20 400 U/min   
20 400 rpm                       
 

 

 

6

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Pumpeneinheit TWISTER D6-3 mit Wechselflansch 

Pump unit TWISTER D6-3 with adaptable flange 

Art. Nr. / Qty. 

 

                      
1 20209921   

 
 

 

 
2 20209920   
3 20104230   
4 00089432   
5 00237908   
6 20118780   
7 00160003   
8 00099088   
9 20200712   

10 00107458   
11 00001016   
12 20200500   
13 00467669   
14 00008862   

    
    
   1 
  1 2 
  2 3 
   4 
  

 

 5 
    
   6 
  14  
  6  
    
    
    
    
   7 
   8 
    
    
    
    
    
    
6 1Satz=2Stück   

6 1 set = 2 
pieces 

  
  

           1 13 1 12 11    10 9    
 

 

7

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Armaturenblock mit Kugelhahn G 4 X 42V kpl. Artikelnummer 00422474 

Manifold block with ball valve G 4 X 42V cpl. part number 00422474 

 

Art. Nr. / Qty.     1                  
1 00422474   
2 00153016   

3 20205112   

4 00068893   

5 20156010  2 

6 00019913  3 

7 20215300   

8 20205880   

9 20202610   

10 00047719   

11 00040426  4 

12 00019606  5 

    

   6 

   7 

  12 8 

  11  

    

   9 

  

 

 10 

  7  

    

    

    

    

    

    

    

    

    

    

   

 
 
 

  

 

  

 

                      
 

 

 

 

 
 

 

8

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Armaturenblock Messing DK06FN-1/2"E 42V Artikelnummer 00039286 

Manifold block bronze casting DK 06 FN-1/2" E 42V part number 00039286 

 

Art. Nr. / Qty. 

 

    1                  
1 00039286   

 
 

  

 
2 00019607   
3 20155220   
4 00047395   
5 00153016   
6 20205112   
7 00068893  2 
8 20156010  3 
9 20156000  4 

10 20205880   
11 00019913 20  
12 20156300   
13 20215300 19  
14 00040426   
15 20156100   
16 20153711 18  
17 20480212 17  
18 20153201 16  
19 20150703  5 
20 00019606  6 

  

 

  
    
    
  15 7 
  15 8 
   9 
    
   10 
    
    
   11 
    
    
    
            14  13 13 12        

 

 

 

 
 

 

9

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Luftkompressor LK 250 mit Druckabschaltung Artikelnummer 00414866 

Air compresor LK 250 with pressure switch off part number 00414866 

Art. Nr. / Qty.     1     2 3 4 5 6 4 5  7                
1 00414337   
2 20202000   

3 20204570   

4 20203650   

5 20203712   

6 20219051   

7 20135110  8 

8 20131200  4 

9 00007915   

10 20134000   

11 20207412 14  

12 00010157 13  

13 20424111   

14 20427900   

    

    

  5  

  11  

  12  

    

    

    

    

    

    

   

 
 

 

 

  

 

     11   10        9                 
 

 

 

3 10

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Materialbehälter mit Anbauteile      

Material hopper with attaching parts 

Art. Nr. / Qty. 

 

                       1 2         
1 00281690   

 

 
2 00248779   
3 00020409   
4 00039233  3 
5 00126295  4 
6 00126299  5 
7 00447375  6 
8 00434895   
9 00451379   

10 00494914   
11 00494911 12  
12 00448123 5  

    
    
    
   7 
   8 
    
   9 
    
    
7 G 4 XL   
8 G 4 XL   
9 G 4 XL   
    
    
                   11  8 10             

 

 

3 11

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Materialbehälter mit Anbauteile 

Material hopper with attaching parts 

Art. Nr. / Qty. 

 

   1 2 3  4  5  6     6      
1 00136335   

 
 

 

 
2 00458242   
3 00458072   
4 00088029   
5 20207210   
6 20206314   
7 00288992   
8 00401188   
9 20207108  7 

10 00406073   
11 20205863   
12 00406138  6 
13 00417274 18 8 
14 00292495   
15 00023399   
16 00292496   
17 20206602   
18 00010462 11  

  17  
  16 9 
  

 

 10 
   11 
   12 
   11 
    
    
    
    
    
    
    
    
    
    
    
    
    

    

           11 15 5      14 13    
 

 

 

12

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Wasseranschluss Mischrohr G 4 X mit Wasserdurchflussmesser 100-1000l/h kpl. 
Artikelnummer 00425975 

Water connection mixing tube G 4 X with water flow meter 100-1000l/h cpl. part number 
00425975 
 

Art. Nr. / Qty.    1        2           
1 00423021   
2 00172250   

3 20102611   

4 20207200   

5 20206100   

6 20183000 16  

7 20183310 15  

8 20183200 13  

9 20183400 14  

10 20183100   

11 20203105   

12 20201500   

13 00059196   

14 20213500   

15 00254733 13  

16 00172249 12  

    

    

    

  

 

  

   3 

   4 

   5 

   6 

   7 

   8 

   9 

   10 

    

    

    

   8 

   7 

   11 

    

    

   

 
 
 

 

  

  

 

                      
 

 

 

 

13

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Schmutzfänger 3/4" Y mit Sieb Kunststoff Artikelnummer 00257387 

Dirt trap 3/4" Y with strainer plastic part number 00257387 
 
 
 

 
 
 
 

 
 

 

 

00257387

00422145

00422146

00432024

14

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Halterung Absperrhahn G 4 X kpl. Artikelnummer 00401343 

Mounting for the cut off cock G 4 X cpl. part number 00401343 

 

15

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

Halterung Absperrhahn G 4 X kpl. Artikelnummer 00401343 

Mounting for the cut off cock G 4 X cpl. part number 00401343 

 

 

00401343

00059196

00059196

00422495

00588766

20209985

20215200

00147567

2020170020207200

20206322

00401345

00023641

00023641

00422497

20203775

00257387

00035897

00271827

16

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

17

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

18

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G5 Super Water Air Manifold Schematics
PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
46 

Spare parts list water manifold G 5 SUPER: part no. 00008260 
 

 
 
 

PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
47 

 
Ltem. Qty Part no. Description 

1 1 00 00 82 60 Water manifold G 5 kpl. RAL2004 
2 1 20 20 36 21 Angle 3/4" int. thread 1/2"int. thread no. 90 galv. 
3 1 20 20 36 10 Angle 1/2" int. thread - ext. thread no. 92 galv. 
4 1 20 20 34 10 Double nipple 1/2" x 80 no. 23 galv. 
5 2 20 18 33 10 Reduction nipple 1" ext thread - 1/2"int. thread plastic 
6 2 20 18 32 00 O-ring 28.17 x 3.53 DIN 3771-NBR 70 
7 1 20 18 34 00 Cone for water flow meter 1500 
8 1 20 18 50 04 Water flow meter 150 - 1500 l/h cpl. 
9 1 00 07 59 55 Plastic tube 75 - 750 l/h; 150 - 1500 l/h 

10 2 20 20 53 00 Reducing nipple 1/2" ext. thread 3/8"int. thread no.241 galv. 
11 1 00 02 36 95 Screwing 3/8" AG-AG brass conical 
12 1 20 44 76 01 Pressure switch Typ FF4-4 0,22-4bar  
13 1 20 15 60 10 Sealing ring 24 x 18 x 2 
14 1 20 20 31 07 Nipple 1/2" ext. thread flat with nut3/4" int. thread 
15 1 20 20 51 10 Reducing nipple 3/4" ext. thread 1/2"int. thread no.241 galv. 
16 1 00 06 21 26 Long threaded socket 3/4" x 90 galv. 
17 1 20 20 50 00 Reducing nipple 1" ext. thread-3/4" int. thread no. 241 galv. 

18 1 00 09 93 11 Water pressure booster pump AV 3 0.5 kW PK65 400 V 3 ph. suction pipe at 
front, pump head in bronze 

19 4 20 20 62 00 Safety nut M 6 DIN 985 galv. 
20 4 20 20 93 00 Washer B 6.4 DIN 127 galv. 
21 4 20 20 71 03 Hex. screw M 6 x 20 DIN 933 galv. 
22 1 20 20 32 54 Double nipple 1" x 60 no. 23 galv. 
23 1 20 20 36 20 Angle 1" int. thread-ext.thread no. 92 galv. 
24 1 00 01 09 61 Gasket 1" for dirt collector Fy 30 
25 1 20 15 20 11 Filter for dirt collector ES 30-1" A 
26 1 20 15 20 10 Dirt collector Fy 30-1" with filter 
27 1 20 20 16 91 High pressure coupling 1" ext. thread with seal 
28 2 00 05 91 96 Hose clamp 19-21  
29 2 20 19 04 10 Hose screw joint 1/2" ext. thread socket 1/2" 
30 1 20 20 40 00 T-piece 1/2" int. thread 1/2" int. thread 1/2" ext. thread no.134 

 
 
 
 

19

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G5 Super Water Air Manifold Schematics
PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
48 

 
 

 
 

PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
49 

 
Ltem. Qty Part no. Description 

31 1 20 19 03 20 Tap 3/8" ext. thread with socket 10 mm 
32 1 20 21 36 12 Water-/air hose 1/2" x 500 mm 
33 1 00 01 14 92 Socket 1/2" x 80 no. 536 galv. 
34 1 00 00 28 11 Nut 1/2" int. thread 
35 1 20 20 38 00 Angle 1/2" int. thread-ext. thread 45 ° no. 121 galv. 
36 1 20 21 52 00 Tap 1/2" without drainer 
37 1 20 20 09 00 Geka coupling 1/2" ext. thread (packing unit = 10 pcs.) 
38 1 00 01 99 13 Gauge 0-16 bar 1/4" at rear, D = 50 mm 
39 1 00 00 93 67 Gauge 0-4bar 1/4" at rear, D = 50 mm 
40 1 20 20 61 00 Hex. screw M 8 x 20 DIN 933 galv. 
41 1 20 20 87 01 Hex. screw M 8 x 16 DIN 933 galv. 
42 2 20 20 72 00 Safety nut M 8 DIN 985 galv. 
43 1 00 04 80 16 Support red bronze manifold block CADDY G 5 RAL2004 
44 1 00 03 92 86 Manifold block red bronze DK 06 FN-1/2" E 
45 1 00 04 04 26 Inlet for control valve cpl. for manifold block red bronze 
46 1 00 04 04 28 Bleed valve, manifold block, red bronze 
47 1 20 15 61 00 Seal screw (plastic) with O-ring R 1/4" for pressure reducer 
48 1 20 15 28 01 Magnet coil 42 V type 6213 A 
49 1 00 01 96 07 Pressure reducing valve manifold block red bronze G 5 

50 1 20 20 31 05 Nipple with conical socket 1/2" ext. thread with reducer nut 3/4" int. thread for 
item no.20 15 77 00 

51 1 20 20 17 00 Gasket Geka-coupling (packing unit = 50 pcs.) 
52 1 20 20 09 00 Geka coupling 1/2" ext. thread (packing unit = 10 pcs.) 
53 1 20 20 36 11 Angle 1/2" int. thread no. 90 galv. 
54 2 00 05 91 96 Hose clamp 19-21  
55 1 20 21 36 14 Water-/air hose 1/2" x 1800 mm 
56 1 00 06 88 93 Hose socket 1/2" flat with nut 3/4" 
57 1 00 07 27 86 Water counter for 1/2" tube max. 10 bar 

20

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G5 Super Water Air Manifold SchematicsPFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
50 

Spare parts list air manifold G 5 SUPER: part no. 00008261 
 
 

 
 

PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
51 

 
Ltem. Qty Part no. Description 

1 1 00 00 82 61 Air manifold for G 5 
2 1 20 20 36 03 Angle 3/8" int. thread no. 90 galv. 
3 1 20 20 21 01 EWO coupling male 3/8" ext. thread 
4 2 20 19 04 00 Hose screw joint 3/8" ext. thread socket 1/2" 
5 2 00 05 91 96 Hose clamp 19-21 
6 1 20 21 36 12 Water-/air hose 1/2" x 500mm 
7 1 20 20 67 00 Washer B 17 DIN 125 galv. 
8 1 20 20 93 15 Washer B 21 DIN 125 galv. 
9 1 00 00 82 59 Counter flow valve 3/8" int. thread 

10 1 20 44 76 00 Pressure switch type FF4-4 0.22-4bar 
11 1 20 44 76 00 Pressure switch type FF4-4 0.22-4bar 
12 1 00 00 82 57 Angle 3/8" ext. thread no. 94 galv. 
13 1 00 00 82 58 T-piece 3/8"int. thread 3/8"ext. thread 3/8"int. thread no.133 
14 1 00 00 86 01 Double nipple 3/8" x 100 no. 23 galv. 
15 1 00 00 82 58 T-piece 3/8"int. thread 3/8" ext. thread 3/8" int. thread no.133 
16 1 00 00 82 56 Extension 3/8" x 100 no.526 galv. 
17 1 20 20 10 00 Geka coupling 3/8" ext. thread (packing unit = 10 pcs.) 
18 1 20 20 17 00 Gasket Geka-coupling (packing unit = 50 pcs.) 

 

21

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G5 Super Mixing Tube Schematics
PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
40 

Spare parts list geard motor / mixing tube 
 
 

 
 

PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
41 

 
Ltem. Qty Part no. Description 

1 1 00 00 83 63 Motor connection cable 2.5m CEE plug 7 x 16 A 6 h red loop 5 mm 
2 1 20 42 88 00 Plug CEE 7 x 16 A 6 h red no. 742 
3 1 00 04 67 95 Geared motor ZF 38 5.5 kW 400 rpm with inclination switch RAL 2004 
4 1 20 10 06 50 Mixing tube G 4/G 5 with adaptable suction flange RAL2004 
5 1 20 10 09 00 Gasket motor hinge flange G 4  20 x 15 x 750 
6 1 20 10 10 10 Splint D 4.5 with ring 
7 1 20 10 12 02 Hinged bolt pin for motor hinged flange galv. 
8 2 20 20 99 21 Collar nut M16 DIN 6331 galv. 
9 2 20 20 11 00 Geka coupling 1" int. thread (packing unit = 10 pcs.) 

10 3 20 20 17 00 Gasket Geka-coupling (packing unit = 50 pcs.) 
11 1 20 20 16 50 Geka coupling dummy cover 
12 4 20 20 99 20 Hex. nut M16 DIN 934 galv. 
13 1 20 10 35 10 Mixing shaft reinforced for G 4/G 5 RAL2004 
14 1 00 09 12 89 Cleaning shaft galv. 
15 1 20 10 23 20 Mixing tube cleaner for D- and R-pumps 
16 1 00 00 83 61 Motor connection cable 2.4m CEE plug 4 x 16 A 7 h black loop 4 mm 
17 1 20 42 87 00 Plug CEE 4 x 16 A 7 h black no. 253 
18 1 00 04 25 87 Geared motor 0.75 kW 28 rpm ZFQ38 RAL 2004 
19 4 20 20 72 00 Safety nut M 8 DIN 985 galv. 
20 2 20 20 78 05 Hex. screw M 8 x 40 DIN 933 galv. (packing unit = 10 pcs.) 
21 1 20 10 29 01 Protection tube for hauling bracket G 4 RAL2004 
22 2 20 20 78 01 Hex. screw M 8 x 35 DIN 933 galv. (packing unit = 10 pcs.) 
23 1 20 10 08 01 Snap lock with safety device M14 
24 1 20 20 85 22 Pin 8 H11 x 58 x 54 with washer and spline galv. 
25 1 00 04 80 15 Cap PVC 1" (round, black) 
26 1 00 04 76 21 Hinged flange with tube bar for G 54 RAL 2004 
27 1 00 06 18 58 Hauling bracket cast G 4 with round funnel 
28 2 00 02 32 71 Hex. screw M 8 x 40 DIN 931 galv. 
29 2 20 20 72 00 Safety nut M 8 DIN 985 galv. 

 

22

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G5 Super Mixing Tube Schematics
PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
42 

Spare parts list pump unit / mortar pressure gauge 
 

 
 
 
 
 

PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
43 

 
Ltem. Qty Part no. Description 

1 1 00 08 94 32 Suction flange D-pumps with O-Ring L 200 galv. 
2 1 20 10 42 30 O-ring 117 x 5 for suction flange 
3 1 00 08 94 31 Suction flange D-pump for o-ring L=200 galvanic yellow galv. 
4 1 20 11 30 00 Rotor  D 6-3  
5 1 20 11 87 80 Tie rods M 16 x 370 mm (1 set = 2 pieces) 
6 2 20 20 99 21 Collar nut M 16 DIN 6331 galv. 
7 1 00 00 17 92 Double nipple 1 1/4" x 60 no. 23 galv. 
8 1 20 20 07 90 Coupling 35 female 1 1/4" int. thread with gasket 
9 1 00 09 90 88 Gauge with plastic inlet housing 0-100 bar 1/2" pressure reducer VA 

10 1 00 10 22 28 Mortar pressure gauge 35 mm galv. cpl. 
11 1 00 09 94 52 Coupling 35 M-part 1 1/4" ext. thread with 1/2" boring 
12 1 20 20 07 90 Coupling 35 female 1 1/4" int. thread with gasket 
13 1 20 20 03 30 Coupling reduction 35/25 male ID 24 
14 1 00 04 16 64 Pressure flange for D-Pumps G 4 galv. 1 1/4" inner thread 
15 1 00 00 88 62 Stator TWISTER D 6-3 

 
 

23

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G5 Super Hopper & Frame SchematicsPFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
38 

Spare parts list for chassis G 5 SUPER: part no. 00008223 
 

 

PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
39 

 
Ltem. Qty. Part no. Description 

1 1 00 00 82 23 Chassis G 5 cpl. RAL2004 
2 1 00 07 27 90 Star wheel ring nut M 24 galv. 
3 1 00 04 89 43 Star wheel G 5 pressed cpl. RAL 2004 
4 1 00 04 64 73 Star wheel G 5 pressed RAL2004 
5 1 20 10 18 10 Star wheel fixing disc galv. 
6 1 20 20 78 19 Hex. screw M 8 x 16 with collar 
7 1 00 00 73 61 Protection grill G 5 RAL9002 
8 1 20 10 10 10 Splint D 4.5 with ring 
9 1 00 04 56 47 Anti dust plate G 5 c RAL 9002 

10 1 00 04 58 48 Material hopper G 5 pressed RAL9002 
11 1 20 10 11 00 Gasket cleaning cover G 4  20 x 15 x 670 
12 1 00 00 23 58 Seal disc cleaning cover D = 173 mm 
13 1 00 00 82 35 Cleaning hole cover G 5 RAL9002 
14 1 20 20 79 50 Ring nut M8 DIN 582 galv. 
15 1 20 20 96 01 Hex. screw M 10 x 45 DIN 931 galv. 
16 1 00 01 13 86 Locking lever for mixing tube G 4 with knob 
17 1 00 01 04 62 Handle plastic 25 x 12 locking lever 
18 1 00 00 25 84 Locking lever for mixing tube G 4 with one notch RAL2004 
19 1 00 08 80 29 Eccentric bush MS for G 4 locking lever 
20 1 20 20 72 10 Safety nut M 10 DIN 985 galv. 
21 2 20 20 78 00 Hex. screw M 8 x 30 DIN 933 galv. 
22 2 20 20 72 00 Safety nut M 8 DIN 985 galv. 
23 2 20 56 66 15 Folding handle 250mm RAL2004 
24 2 00 00 69 47 Wheel with hub D=500mm 
25 2 00 00 82 65 Washer 10.5 x 30 x 4 
26 2 20 20 72 10 Safety nut M10 DIN 985 galv. 
27 4 00 00 85 85 Hex. screw M10 x 85 DIN 931 galv. 
28 2 00 00 83 89 Holding plate for support G 5 RAL2004 
29 2 00 00 83 91 Wheel bearing support G 5 RAL2004 
30 4 20 20 72 10 Safety nut M 10 DIN 985 galv. 
31 4 20 48 33 08 Grooved ball bearing 6005 2RS 
32 2 00 00 86 37 Dummy cover GL 55 x 3-5 
33 1 00 00 82 34 Chassis G 5 RAL2004 
34 1 00 00 90 89 Double lockable castor 230 mm bearing ratio 300 kg 
35 2 00 00 83 58 Cover cap (PVC) 60 x 35 
36 1 00 00 90 88 Castor 230 mm collapse load 300 kg 
37 1 00 03 73 54 Dust protection for star wheel motor G 5 c RAL 2004 
38 1 00 01 99 64 Clamp stripe rubber guard G 5 RAL2004 
39 1 00 03 91 79 Supplementary-equipment kit for scraper at star wheel G 5 
40 2 20 20 62 00 Safety nut M 6 DIN 985 galv. 
41 1 00 02 26 02 Scraper for star wheel G 5 
42 2 00 02 26 01 Flat screw M6 x 20 DIN 603 galv. 
43 1 00 02 26 04 Clamp plate for scraper rubber RAL 2004 24

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G5 Super Caddy & Control Box SchematicsPFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
44 

Spare parts list chassis caddy, compressor K2N and manifold box 
 

 
 

PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
45 

 
Ltem. Qty Part no. Description 

1 1 00 00 82 18 Chassis CADDY G 5 RAL2004 
2 1 00 00 83 87 Rubber guard for CADDY G 5 
3 1 00 00 83 88 Clamping strip for rubber guard CADDY G5 RAL2004 
4 1 20 20 20 00 EWO coupling female 1/4" ext. Thread non-blocking 
5 1 20 20 36 50 Angle 1/4" int. thread - ext. thread no. 92 galv. 
6 1 20 13 47 00 Sealing ring 13 x 20 x 2 
7 1 20 13 12 00 Safety valve 1/4" 3.5bar with washer 
8 1 00 00 85 64 Air compressor K2 cable 750mm long with CEE-plug 
9 1 20 42 79 00 Plug CEE 4 x 16A 6h red no. 252 

10 1 00 00 82 17 Housing for manifold G 5 RAL9002 
11 1 00 02 21 21 Door manifold box G 5 RAL9002  structure 
12 2 20 20 86 03 Fastener with cap 20s x N 2 7 
13 2 00 00 82 54 Replacement wheel 230x85 cover RAL2004 
14 2 20 20 61 00 Hex. screw M8 x 20 DIN 933 galv. 
15 2 20 20 72 00 Safety nut M 8 DIN 985 galv. 
16 1 00 00 82 20 Support for water coupling G 5 RAL2004 
17 1 00 00 88 69 Support with grip on right for CADDY G 5 RAL2004 
18 6 20 20 72 00 Safety nut M 8 DIN 985 galv. 
19 6 20 20 78 10 Hex. screw M8 x 25 DIN 933 galv. 
20 2 20 20 61 00 Hex. screw M8 x 20 DIN 933 galv. 
21 2 20 20 93 13 Hex. screw M8 x 20 DIN 933 galv. 
22 2 20 20 72 00 Safety nut M 8 DIN 985 galv. 
23 1 00 00 82 19 Support for water flow meter G 5 RAL2004 
24 2 00 00 93 12 Clamping plate M 8 LA = 25mm 
25 1 00 00 88 68 Support with grip on left CADDY G 5 RAL2004 

 
 

25

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G5 Super Caddy & Control Box SchematicsPFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
52 

Sare parts list control box external: part no. 00007134 
 
 

 
 

PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
53 

 
Ltem. Qty Part no. Description 

1 1 00 00 71 34 Control box G 5 SUPER 
2 1 00 03 62 49 Lock for control box (double bit) 
3 1 20 44 45 00 Key for control box 
4 1 20 42 51 00 Panel mounted housing with plug CEE 5 x 32 A 6 h red no. 391 

5 1 00 02 20 66 Panel mounted socket CEE 4 x 16 A 7 h black 500 V dimension of flange 87 x 
71mm inclination 20° type: 123/B 

6 2 20 42 66 10 Panel mounted socket CEE 4 x 16A 6h red no.144, flange 71 x 87 
7 1 00 00 85 18 Panel mounted socket CEE 7 x 16 A 6 h red 
8 1 20 42 72 00 Panel mounted socket Schuko 16 A blue no. 10436 

9 1 00 05 38 86 LED - resistor - additional series resistor 42 V 
10 4 00 05 38 35 Contact-element 1 make contact M 22 
11 1 00 05 38 81 Luminous element white 12-30 V 
12 4 00 05 38 36 Contact-element 1 break contact M 22 
13 3 00 05 38 34 Fastening adapter M 22 
14 1 00 05 38 32 Luminous push-button key on/off M 22 
15 1 00 05 38 31 Membranes angular for double pressure switch M 22-TDD 
16 1 00 05 38 39 Press button without front unit 
17 1 00 05 38 43 Front unit for press button blue/reset M 22 
18 1 00 05 38 30 Membrane round for pressure switch 
19 1 00 10 21 36 Indicator lamp LED 48 V AC/DC red 
20 3 00 10 21 37 Control lamp yellow LED 48V AC/DC 
21 1 00 05 38 30 Membrane round for pressure switch 

22 1 00 05 38 42 Front unit for press button liquid M 22 
23 1 00 05 38 39 Press button without front unit 
24 3 20 45 55 00 Hand-O-automatic switch 400 V 
25 3 20 45 56 00 Knob for hand-O-automatic switch 
26 1 20 45 52 00 Main reversing switch, cpl. 
27 1 20 45 52 01 Knob for main reversing switch, part no.20 45 52 00 
28 1 00 04 11 27 Skintop screw connection M 20 x 1,5 
29 1 00 04 11 45 Counternut Skintop M 20 x 1.5 
30 4 00 04 11 41 Connector skintop with nut M16 x 1.5 
31 4 00 04 11 43 Counternut Skintop Skintop M 16 x 1,5 
32 1 20 42 85 01 Dummy plug 4 poles, HAN 3 A 
33 1 20 42 86 05 Socket housing 4 and 5 pins, angled 
34 1 20 42 86 06 Male insert 4 pins HAN 3 A 
35 1 20 42 98 00 Coupling 4-pin HAN 3 A with female insert 
36 1 20 42 86 07 Female insert 4 pin, HAN 3 A 
37 1 20 42 86 04 Socket housing 4/5-pin, HAN 3A/HA 4 
38 1 20 42 64 00 Panel mounted socket CEE 3 x 16 A 12 h white no. 1272 

39 1 20 42 59 00 Panel mounted housing with plug CEE 3 x 16 A 12 h white no. 2516 
 

26

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G5 Super Caddy & Control Box Schematics
PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
54 

Spare parts list control box internal: part no. 00007134 
 

C
C
C
C
C
C
C

 
 
 

PFT G 5 SUPER  Operating Manual Issued 11.2008 

Knauf PFT GmbH & Co.KG  
55 

 
Ltem. Qty Part no. Description 

1 1 00 02 21 14 Housing for control box G 5 SUPER RAL9002 STRUKTUR 
2 1 00 04 31 12 Door G 5 SUPER RAL9002 STRUKTUR 
3 1 20 44 81 20 Contact relay 42 V 2 dispensers 

4 1 00 06 33 44 Time relay 42 V 1.8-180 sec. 1 closer/1opener 1 closer (immediate contact) 1 
opener (delayed) 

5 1 20 45 27 51 Phase sequence relay 200-500 V type FPF 2 

6 1 20 45 27 40 Time lag relay 42 V, 0,5-10 sec. 
7 1 00 00 17 58 Impulse relay 42 V 10 sec. 
8 1 20 44 73 10 Contactor DIL ER 31, 42 V 
9 1 00 01 20 40 Auxillary contact 11 DIL E 

10 2 00 00 93 71 Motor protection switch 10-16 A PKZM 0-16 
11 2 00 00 93 70 Motor protection switch 1.6-2.5 A PKZM 0-2.5 

12 1 00 08 52 94 Auxillary switch DILM 32 XHI22 2S / 2Ö 
13 1 00 08 42 25 Contactor DIL M17-10 42 V 
14 4 20 44 66 10 Contactor DIL EM 10 42 V 50 Hz/48 V 60 Hz 
15 1 00 04 25 99 Motor protection switch 0.63 - 1 A PKZM 0-1 
16 1 20 41 93 10 Automatic circuit breaker 16 A 1-pole 
17 1 20 45 31 01 Time indicator 42 V 
18 1 00 00 93 60 Transformer 400 V 42 V (100 VA) without fuse 

 
 

Part no.

27

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G4 Light Water Manifold SchematicsPFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
40 

Spare parts drawing for water manifold 
 
 
 

 
 

PFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
41 

Spare parts list for water manifold 
 
Item Qty Item no. Description 

1 1 20 13 51 10 Safety switch type PT/5 1/4" 1.5-2.5 bar 3-pin opening unit 
2 1 00 06 61 98 Safety switch type LP/3 0.3-5 bar 1/4" 2-pin closing unit 
3 2 20 20 51 12 Reduction nipple 3/8" AG 1/4" IG no. 241 zinc-plated 
4 1 20 10 25 00 Water-air distributor tube 
5 2 20 20 38 00 Curved section 1/2" IG-AG 45° no. 122 zinc-plated 
7 3 20 20 09 00 Geka coupling 1/2” AG 
8 4 20 20 17 00 Geka coupling gasket 
9 1 20 10 26 01 Gasket USIT TM 120 NBR 28 x 20.7 x 1.5 

10 1 20 20 34 20 Lever for cleaning hole 1/2" x 20 MS DIN 3523 
11 1 00 00 15 58 Pressure reducer D06F 1/2" 
12 2 20 20 31 07 Nipple 1/2" AG flat with reducer nut 3/4" 
13 1 20 20 36 00 Curved section 3/8" IG-AG no. 92 zinc-plated 
14 1 20 19 04 00 Hose screw joint 3/8" AG socket 1/2" 
15 2 20 20 25 00 Hose clip 20-23 (pack of 10) 
16 1 20 21 35 00 Water/air hose 1/2" x 580 mm 
17 1 20 20 21 00 EWO coupling V component 1/2" socket 
18 1 20 15 26 13 Solenoid valve 1/2" 42 V type 6213 A, cpl. 
19 1 20 20 31 07 Nipple 1/2" AG flat with reducer nut 3/4" 
20 1 20 20 51 11 Reduction nipple 3/4" AG 1/2" IG DIN 3523 30 mm MS 
21 1 20 20 33 00 Double nipple 1/2" x 100 no. 23 zinc-plated 
22 1 20 20 34 00 Double nipple 1/2" x 40 no. 23 zinc-plated 
23 1 20 20 45 21 T-piece 1/2" I/2” 3/8” IG no. 130 zinc-plated 
24 1 20 19 03 20 Tap 3/8" AG with socket 10 mm 
25 1 20 20 26 10 Hose clip 15-18 (pack of 10) 
26 1 20 19 05 30 Hose section 9 mm x 220 mm 
27 1 20 15 77 00 Needle valve 1/2" type 6701 
28 1 20 20 31 05 Nipple 1/2" conical with reducer nut 3/4" for item no. 20157700 
29 1 20 15 78 00 Needle valve handle 1/2" 
30 1 20 18 30 00 Water flow meter 100-1,000 l/h cpl. 
31 1 20 18 31 00 Plastic tube 100-1000 l/h 
32 1 20 18 34 00 Cone (WDFM type 1500) 
33 2 20 18 32 00 O-ring 28 x 3.5 DIN 3771-NBR 70 
34 2 20 18 33 10 Reduction piece 1" AG - 1/2" IG plastic 
35 1 20 20 16 00 Geka coupling 3/4" socket 
36 2 20 20 29 00 Hose clip 28-31 (pack of 10) 
37 1 20 20 30 05 Floating trowel mounting device for 3/4" water/air hose 580 mm 
38 1 20 21 36 19 Water/air hose 3/4" x 580 mm 

 

Part no.

28

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G4 Light Water Manifold SchematicsPFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
42 

Spare parts drawing for water manifold 
 

 
 
 

PFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
43 

Spare parts list for water manifold 
 
Item Qty Item no. Description 

39 1 20 19 04 42 Hose screw joint 1/2" AG socket 3/4" 
40 2 20 20 36 10 Curved section 1/2" IG-AG no. 92 zinc-plated 
41 1 20 21 52 00 Tap 1/2" without drain 
42 1 20 15 20 00 Water inlet filter for Geka coupling 
43 1 20 20 78 00 Hex screw M8 x 30 DIN 933 zinc-plated 
44 1 20 20 64 00 Hex nut M8 DIN 934 zinc-plated 
45 1 20 10 26 11 Water flow meter clamp 150-1,500 l/h 
46 1 20 21 60 00 Gauge 0-10 bar 1/4" bottom, D = 63 mm 
47 2 20 20 37 12 Screwed joint 1/4" AG brass 

 
 

Part no.

29

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G4 Light Mixing Tube-Gear Motor & Pump Unit SchematicsPFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
32 

Spare parts drawing for mixing tube and gear motor 
 
 
 

 
 

PFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
33 

Spare parts list for mixing tube and gear motor 
 
Item Qty Item no. Description 

 1 00 08 26 06 Mixing tube G 4 Light II cpl. 
1 1 00 04 76 21 Tilt flange G 54 with tube bail RAL 2004 
2 1 00 04 67 94 Gear motor EFQ 5.5 kW 400 rpm RAL 2004 1-level inclination switch 
3 1 00 03 89 96 Motor connection cable 1.9 m CEE-St. 7x16 A M4 
4 1 20 42 88 00 CEE plug 7 x 16 A 6h red no. 742 
5 1 00 04 11 42 Connector skintop M 25 x 1.5 
6 1 20 10 29 01 Protection tube for hauling bracket G4 
7 2 20 20 78 00 Hex screw M8 x 30 DIN 933 zinc-plated 
8 6 20 20 72 00 Nut M8 DIN 985 zinc-plated 
9 2 20 20 78 01 Hex screw M8 x 35 DIN 933 zinc-plated 

10 1 00 06 18 58 Hauling bracket, cast G 4 with round escape hopper 
11 1 20 20 72 00 Nut M8 DIN 985 zinc-plated 
12 1 00 02 32 71 Hex screw M8 x 40 DIN 931 zinc-plated 
13 1 20 10 23 20 Mixing tube cleaner D and R pumps 
14 1 20 10 35 10 Mixing shaft G 4/G 5 armoured RAL 2004 
15 1 20 10 23 00 Cleaning shaft 
16 1 20 20 16 50 Geka coupling blind plug 
17 3 20 20 17 00 Geka coupling gasket (pack of 50 parts) 
18 2 20 20 11 00 Geka coupling 1” IG 
19 1 20 10 06 56 Mixing tube G 4 D-pump RAL 2004 
20 1 20 10 12 02 Motor flange pin zinc-plated 
21 1 20 10 10 10 Splint D 4.5 with ring 
22 1 20 10 09 00 Tilt flange gasket G 4 sponge rubber 20 x 1 
23 1 20 20 85 22 Cotter bolt 8 H 11 x 58 x 54 with washer 
24 1 20 20 99 71 Nut for snap lock M14 x 1.5 
25 2 20 54 76 02 Dowel pin 5 x 36 DIN 1481 
26 1 20 20 99 74 Screw for snap lock 
27 1 20 20 85 19 Dowel pin 8 x 40 DIN 1481 
28 1 20 10 08 02 Snap lock locking device 
29 1 20 10 08 04 Return spring 
30 1 20 10 08 03 Snap lock lever 
31 1 20 10 08 01 Snap lock with catch 

 
 

Part no.

30

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G4 Light Mixing Tube-Gear Motor & Pump Unit SchematicsPFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
34 

Spare parts drawing for pump unit 
 

 

 

PFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
35 

Spare parts list for pump unit 
 
Item Qty Item no. Description 

1 1 00 06 58 79 Rotor D6-3 hardened chrome plating standard 
1 1 00 06 70 15 Rotor D6-2T (for Twister 00063438) G 4 Light II 
2 1 20 11 55 10 Stator D6-3 maintenance-free orange standard 
2 1 00 06 34 38 Stator TWISTER D6-2 G 4 Light II 
3 1 20 11 87 80 Tie rod M16 x 370 mm (1 set = 2 pieces) 
4 1 20 21 00 01 Mortar pressure hose 25 mm 10 m cpl. LW 24 
5 1 20 21 10 00 Water/air hose 1/2", 11 m with Geka 
6 1 20 19 00 02 Spraying gun 25 mm LW24, nozzle 14 mm 
7 1 20 19 10 02 Spray cap 16 mm (P) 
8 1 00 00 24 70 Mortar pressure gauge 25 mm without coupling 
9 1 20 21 61 10 Gauge 0-100 bar glycerine filled 1/4" 

10 1 20 19 95 00 Cleaner coupling 25 V part, LW24 with Geka 
11 1 20 19 93 00 Coupling 25 V component 1" IG LW 24 
12 1 20 20 55 10 Reduction nipple 1 1/4" AG 1" IG no.241 zinc-plated 
13 2 20 20 99 21 Nut M16 DIN 6331 zinc-plated 
14 1 00 04 16 64 Pressure flange D pump G 4 zinc-pl. 1 1/4" IG 

 

Part no.

31

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

PFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
29 

Spare parts list for material hopper and frame 
 
Item Qty Item no. Description 

1 1 20 20 78 19 Hex screw M8 x 16 with collar 
2 1 00 00 21 13 Protection grille with round steel frame 
3 1 20 10 28 02 Dust guard G 4 with gaskets RAL 2004 
4 1 00 00 13 40 Dust guard G 4 RAL 2004 
5 1 20 10 28 06 Rubber support strips 20 x 15 x 200 one-sided adhesive coating 
6 2 20 10 10 10 Splint D 4.5 with ring 
7 1 20 20 78 10 Hex screw M8 x 25 DIN 933 zinc-plated 
8 1 20 20 64 00 Hex nut M8 DIN 934 zinc-plated 
9 1 20 10 33 00 Material hopper with frame G4 
9 1 00 06 94 30 Material hopper with frame G 4 light RAL 2004 (I) G 4 Light II 

10 2 20 20 78 00 Hex screw M 8 x 30 DIN 933 zinc-plated 
11 2 20 20 72 00 Nut M8 DIN 985 zinc-plated 
12 2 20 10 31 10 Folding carrying handle 340 mm 
13 2 20 20 61 00 Hex screw M8 x 20 DIN 933 zinc-plated 
14 2 20 20 64 00 Hex nut M8 DIN 934 zinc-plated 
15 1 20 10 26 10 Fixing clamp for water manifold G 4 zinc-plated 
16 4 20 20 96 02 Hex screw M10 x 20 DIN 561 zinc-plated (set screw) 
17 1 00 01 13 86 Locking lever G 4 with knob 
18 1 00 00 25 84 Locking lever for mixing tube G 4 with one catch 
19 1 20 70 61 10 Knob shape C, DIN 319 
20 1 20 20 96 01 Hex screw M10 x 45 DIN 933 zinc-plated 
21 1 20 20 72 10 Nut M10 DIN 985 zinc-plated 
22 1 00 00 79 15 Compressor LK 250 cpl. 
23 1 20 13 51 01 Automatic switch-off device retrofit set K2 
24 3 00 00 11 63 Castor 230 mm black cover 
25 1 00 00 11 64 Double-stop castor 230 mm black cover 
26 1 20 20 79 50 Ring nut M8 DIN 582 zinc-plated 
27 1 20 10 14 01 Cleaning hole cover (exterior) 
28 1 00 00 23 58 Sealing disk cleaning hole D=173 mm 
29 1 20 20 78 01 Hex screw M8 x 16 DIN 933 zinc-plated 
30 1 20 10 11 00 Drain opening gasket G 4 sponge rubber 20 x 15 x 670 

 

Part  no.

G4 Light Hopper & Frame SchematicsPFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
28 

Explosion drawing of material hopper and frame 
 

 

 32

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

PFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
31 

Spare parts list for star wheel 
 
Item Qty Item no. Description 

1 1 20 10 17 10 Star wheel ring nut M24 
2 1 20 10 15 00 Star wheel G4 
2 1 00 04 91 79  Star wheel G 54, deep model RAL 2004 G 4 Light II 
3 1 20 10 18 10 Star wheel fixing plate 
4 4 20 20 91 10 Spring washer B 12 DIN 127 zinc-plated 
5 4 20 20 90 00 Washer B 13 DIN 125 zinc-plated 
6 4 20 20 99 61 Hex screw M12 x 20 DIN 933 zinc-plated 
7 1 00 05 85 78 Gear motor ZFQ 38 0.3 kW 12 rpm  RAL 2004 
8 1 20 10 15 02 Star wheel distance disk 1.5 mm zinc-plated 

 

Part  no.

G4 Light Hopper & Frame Schematics
PFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
30 

Spare parts drawing for star wheel 
 
 
 

 
 

33

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

G4 Light Control Box SchematicsPFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
36 

Spare parts drawing for control box 
 
 
 

 
 

PFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
37 

Spare parts list for control box 
 
Item Qty Item no. Description 

  00 06 58 59 Control box G 4 Light 400 V 
1 3 20 41 93 10 Automatic protection 16 A single-ended 
2 1 00 02 21 38 Transformer unit 400 V/42 V 70 VA NEW 
3 1 00 00 73 72 Fuse insert holder / black 
4 1 20 41 92 50 Safety fuse TRKS 4/1-SI (5 x 30) 
5 1 00 00 73 73 Angular fuse insert holder/orange 
6 1 20 41 92 30 Safety fuse grey 20 mm fuse 
7 1 20 41 90 21 Fine fuse 5 x 20, 2.0 A, slow-blow 
8 1 20 45 27 51 Phase sequence relay 200-500 V with 2 change-over contacts  
9 1 00 00 93 71 Motor protection switch 0-16 PKZM 10-16 A 

10 1 00 02 14 01 Auxiliary contact NHI-11-PKZO 
11 1 00 04 26 00 Motor protection switch 1-1.6 A PKZM 0-1.6 (P) 
12 1 00 02 14 01 Auxiliary contact NHI-11-PKZO 
13 1 20 45 55 00 Hand-O-Automatic switch 400 V 
14 1 20 45 52 01 Knob for main reversing switch item 455200 
15 1 20 45 52 00 Main reversing switch 
16 1 00 02 20 63 Solenoid valve plug 
17 1 20 45 91 01 Light bulb 42 V 2 W plug-type socket BA 9S 
18 1 00 00 22 50 Control lamp plug-type socket yellow without electric bulb front installation 
19 1 20 44 45 00 Key for control box 
20 1 00 03 62 49 Control box lock (two-way key bit) 
21 1 20 45 04 20 Auxiliary contact 20 DIL E assembly 
22 1 20 44 66 10 Automatic plumb level DIL EM 10 42 V 50 Hz/48 V 60 Hz 
23 1 20 44 69 10 Auxiliary contact 11 DIL M 
24 1 20 44 71 00 Automatic plumb level DIL 0M 42 V 
25 1 20 42 72 10 Grey panel mounted earthling socket 
26 1 20 42 72 00 Blue panel mounted earthling socket 
27 2 00 04 11 27 Connector skintop M20 x 1.5 
28 2 00 04 11 45 Nut skintop M20 x 1.5 
29 1 20 41 90 20 Fine fuse 5 x 20, 2.5 A, slow-blow 
30 1 00 02 22 25 Foamed rubber fuse block 
31 2 20 41 90 70 Fine fuse 5 x 30, 0.5 A 

 
 

Part  no.

34

https://www.pftnorthern.com/


Unsure which machine part you need?
Locate your machine part from the below diagrams, make a note of the part 
number, then go back to our website and enter the part number in the search bar

PFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
39 

Spare parts list for control box 
 
Item Qty Item no. Description 

1 2 00 05 38 35 Contact element 1 closing unit M22 
2 3 00 05 38 34 Fixation adapter for switch elements 
3 1 00 05 38 36 Contact element 1 opening unit M22 
4 1 00 05 38 86 LED – resistor – series element for 42 V 
5 1 00 05 38 80 Green illuminated element 12-30 V 
6 1 00 05 38 37 Red pressure switch Off M22 
7 3 00 05 38 30 Round membrane for pressure switch IP 67 M22-T-D 
8 1 00 05 38 33 Green light switch M22 
9 1 00 05 38 39 Pressure switch without sensor plate M22 

10 1 00 05 38 42 Sensor plate for pressure switch black liquid M22 
11 1 00 00 22 51 Control lamp plug-type socket red without electric bulb front installation 
12 1 20 45 91 01 Light bulb 48 V 2 W plug-type socket BA 9 S 
13 1 20 42 51 00 CEE device plug 5 x 32 A 6h red no. 391 
14 1 20 42 74 00 CEE panel mounted socket 7 x 16 A 6h red no. 738 
15 1 20 42 66 00 CEE panel mounted socket 4 x 16 A 6h red no. 1467, flange 92 x 100 

 

Part no.

G4 Light Control Box SchematicsPFT G 4 LIGHT  Operating Instructions 09.2005 

Knauf PFT GmbH & Co.KG  
38 

Spare parts drawing for control box 
 
 

 
 35

https://www.pftnorthern.com/

